WISGONSIN
|
N ENGINEERING

Zaci stroj Lawn Tractor

W2919/122
W2929/122
W2939/122
W2932/122
W2935/122
W2949/122

Seznam dilu Parts Catalogue

12 / 2004

CZ USA

WISCONSIN Eng. CZ, Vrahovicka 41, 796 02 PROSTEJOV, Tel: 582 401 915 Fax: 582 401 919
E-mail: info@wisconsineng.cz
www.wisconsineng.cz




Pokyny k objednavani nahradnich dild
Tento katalog obsahuje seznam nahradnich dill a jejich sestaveni do montaznich skupin. Katalog je usporadan tak,
Ze za ilustrovanou stranou nasleduje textova strana. Na textové strané jsou kolonky.

A 4

W2919/ W2929/ W2939/ [W2932/ [W2935/ [W2949/
1 2 cz 2 USA ‘3 122 122 ‘122 [‘1’\;2 W22 122

A- oznaceni skupiny

1- Cislo polozky katalogu
2- nazev soucasti, rozmér
3- objednaci €islo

4- pocet kust do sestavy

Pfi objednavce nahradnich dili uvedte vzdy :
- typ stroje
- vyrobni Cislo stroje
- objednaci €islo
- pfesny nazev soucasti

Vyrobni zavod stale zdokonaluje své vyrobky na zakladé provoznich zku$enosti a nejnovéjsich poznatk(i. Proto si
vyhrazuje moznost zmén na strojich i v dokumentaci.

Spare Part Ordering Information

This catalogue lists parts. Parts are listed by major component groups. This document is arranged so that a
illustration page is followed by a text page which identifies illustrations positions by POSITION, PART DESCRIPTION,
PART NUMBER AND QUANTITY.

A- assembly identification

1- part position

2- description and dimensions where applicable
3- part ordering number

4- quantity in assembly

When ordering spare parts, the following information must be provided in order to endure parts order is filled
accurately:

- Type of machine

- Manufacturing serial number

- Part number

- Part description

Unauthorized replacement parts

Use only Wisconsin Engineering replacement parts. The replacement of any part on this vehicle with anything other
than a Wisconsin Engineering authorized replacement part may adversely affect the performance, durability, or safety
of this unit and may void the warranty. Wisconsin Engineering disclaims liability for any claims or damages, whether
warranty, property damage, personal injury or death arising out of the use of unauthorized replacement parts.
Wisconsin Engineering’s policy is one of continuous improvement. The right to change prices, specification, or
equipment at any time without public notice or obligation, is reserved.



Tab. Obsah Contents Str.
1 Zaci stroj Lawn Tractor 4
2 Néaprava Front Axle 13
3 Rizeni Steering 15
4 Motor, nahon pojezdu Engine, Drive system 17
5 Zadni naprava - ovladani Hydrostatic Transaxle - Control 21
6 Zvedani sekacky Mowing Deck Lift System 23
7 Sekacka 122 Mowing Deck 122 25
8 Tunel Tunnel 28
9 Zasobnik rozlozeny Grass Collector 30
10 Kapota s prisluSenstvim Hood and Accessories 32
11 Zvedani zasobniku Grass Collector Lift 34
12 Elektrovyzbroj Electrical System 36
13 Bezpecnostni Stitky Safety decals and labels 40
PREHLED HLAVNICH SESTAV
1 Zaci stroj W2919/122 Lawn Tractor W2919/122 E5660
1 Zaci stroj W2929/122 Lawn Tractor W2929/122 E5601
1 Zaci stroj W2939/122 Lawn Tractor W2939/122 E5604
1 Zaci stroj W2932/122 Lawn Tractor W2932/122 E5675
1 Zaci stroj W2935/122 Lawn Tractor W2935/122 E5661
1 Zaci stroj W2949/122 Lawn Tractor W2949/122 E5654
2 Naprava Front Axle E4334
3 Rizeni Steering E5579
4 Motor, nahon pojezdu W2919 Engine, Drive system W2919 E5582
4 Motor, nahon pojezdu W2929 Engine, Drive system W2929 E5648
4 Motor, nahon pojezdu W2939 Engine, Drive system W2939 E5614
4 Motor, nahon pojezdu W2932 Engine, Drive system W2932 E5676
4 Motor, nahon pojezdu W2935 Engine, Drive system W2935 E5662
4 Motor, nahon pojezdu \W2949 Engine, Drive system W2949 E5656
5 Zadni naprava - ovladani Hydrostatic Transaxle - Control E4260
6 Zvedani sekacky Mowing Deck Lift System E5605
7 Sekacka 122 Mowing Deck 122 E5920
8 Tunel Tunnel E5681
9 Zasobnik rozlozeny Grass Collector Y0680
10 Kapota s pfisluSenstvim Hood and Accessories E4577
11 Zvedani zasobniku Grass Collector Lift E5641
12 Elektrovyzbroj W2919 Electrical System W2919 E3751
12 Elektrovyzbroj W2929 Electrical System W2929 E3747
12 Elektrovyzbroj W2939, W2932, W2935 Electrical System W2939, W2932, W2935 E3749
12 Elektrovyzbroj W2949 Electrical System W2949 E3750
13 Bezpecnostni Stitky Safety decals and labels

VYKRESOVA A TEXTOVA CAST

ILLUSTRATIONS AND TEXT SECTION




W2919/122
W2929/122 5
W2939/122

W2932/122 AN
W2935/122 & g "

W2949/122

1A—

Y 28,29,30

177 76

36,37,38,3840 -7
= .,
i 4

——

= Jg‘fﬁ,zu?
) {3

= ¢
40~

<7\ 37,38,39.40-




W2919/122 /A 4
W2929/122

W2939/122
W2932/122
W2935/122
W2949/122

1B

e 325
N e
-

.-\.:1..

326,327,328,329,330—
’ » 4\{y Pl

319,321,322,323,32

' 187,188,189,190




W2919/122
W2929/122
W2939/122
W2932/122
W2935/122
W2949/122

257




g9.

™,
W R
- | SL'PLELTL,
! fy

&6 z} ‘ i
.m@am v6'E6'TE
~ B Lo N e
// 0.'89°28 \.?f;ww . /
TN AN / iy
A ,/ S il
GG BT LY - iy, o \
) z,.,u . . :

NN

o S

e,
-

W2919/122
W2929/122
W2939/122

W2932/122
W2935/122
W2949/122




01
04
05
06
07
08
10
11
12
16
21
21
21
21
21
21
22
23
25
26
27
28
29
30
31
33
34
35
36
37
38
39
40
41
43
45
47
48
49
50
56
57
58
59
60
61
62
63
64
65

Zaci stroj

2
Ram
Néaprava
Cep napravy
Sroub M8x18
Podlozka 8,4
Matice M8
Rozpérka
Sroub M12x75
Podlozka 12
Rizeni
Motor TEC 18-n&hon pojezdu
Motor Briggs 20-nahon pojezdu
Motor Kohler 20-ndhon pojezdu
Motor Kohler 22-ndhon pojezdu
Motor Kohler 25-nahon pojezdu
Motor HONDA 20-nah. pojezdu
Sroub M8x40
Sroub M8x35
Podlozka M8 (8,2x18-2,35)
Matice M8
Tahlo
Podlozka 8,4
PodlozZka 8
Matice M8
Zadni naprava ovladani
Drzék levy
Drzak pravy
Pouzdro 4-D0107
Sroub M8x65
PodlozZka 8
Matice M8
Podlozka 8,4
Sroub M8x65
Zvedani sekacky
Zadni deska
Drzék zasobniku
Sroub M10x30
Podlozka
Podlozka 10
Matice M10
Sroub M8x20
Podlozka 10,5
Podlozka 8,4
PodlozZka 8
Matice M8
Clona
Pfilozka
Sroub M6x20
Matice M6
Opéra

Lawn Tractor
2

Frame

Axle

Axle spindle

Bolt M8x18

Washer 8,4

Nut M8

Spacer

Bolt M12x75

Washer 12

Steering

Engine TEC 18 - Drive system
Engine Briggs 20 - Drive system
Engine Kohler 20 - Drive system
Engine Kohler 22 - Drive system
Engine Kohler 25 - Drive system
Engine HONDA 20 - Drive system
Bolt M8x40

Bolt M8x35

Washer M8 (8,2x18-2,35)

Nut M8

Draw Rod

Washer 8,4

Washer 8

Nut M8

Hydrostatic Transaxle Control
Brace left

Brace right

Bushing 4-D0107

Bolt M8x65

Washer 8

Nut M8

Washer 8,4

Bolt M8x65

Deck Lift

Rear Panel

Support, Collector

Bolt M10x30

Washer

Washer 10

Nut M10

Bolt M8x20

Washer 10,5

Washer 8,4

Washer 8

Nut M8

Baffle

Member

Bolt M6x20

Nut M6

Rest

3

E5584
E4334
E4606
664284
070812
596142
E5455
066821
071555
E5579
E5582
E5648
E5614
E5676
E5662
E5656
066646
686980
041040
070084
E3064
070812
276721
070084
E5692
E3500
E3501
011572
017626
276721
070084
070812
017626
E5605
E5646
E5628
067354
E3019
071541
070091
061244
070504
070812
276721
070084
E0537
E0549
077042
596275
E0538

4

w2919/
122

S A NDNDMNMN A A A A a a

= DN =2 =2 NDNDMMNDNMNDNMNDNDAE AR AN 2RO R 22 aabdBDDNDNDD=2 B AAO-

w2929/
122

=S NN N =S A A A A -

= DN =2 =2 NDNDMNMNDNMNDNMNDNDRE AR AN 2 DA DD OOOORAR -2 aaabdBDDNDDD=2 B AAW-

W2939/
122

= N NN S A a a aaa

[ ] - ] ]

= DN =2 =2 NDNDMDMDNMNDNDMDNAE AR AN 2 DBA DD OO R A2 aabdDDNDDD=22 B AO-

w2932/
122

S N M N 2 @A A @A a

= DN =2 =2 NDDMDNDMNDNMDNE AR AN 2B DO R 2 a2 aabdDDNDDD=2 B AO0-

w2935/
122

= N NN S A a a aaa

-

= DN =2 =2 NDDMDNMNDNOMDNRE AR AN 2B D OOOOOR 22 aabdDDNDDD=2 B AO0-

w2949/
122

S N DM N A A QO @A a

= DN =2 =2 NDNDMNMNDMNMNDMNMNDNDRER AR AN 2B DD OOOOR 2 a2aadBDDNDND=2 AW




66
67
68
69
70
71
72
73
74
75
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
99
100
101
102
103
104
105
106
109
110
111
112
113
117
121
123
124
125

Zaci stroj
2

Rozpérka L=20 zink.
Sroub M8x40
PodlozZka 9
Sroub M6x20
Matice M8
Kluzak

Sroub M6x16
Podlozka 6,4
Matice M6
Podlozka 6
Pruzina
PodlozZka 9
Matice M6
Sroub M8x18
Podlaha
Sroub M8x20
Podlozka 10,5
Podlozka 8,4
Podlozka 8
Matice M8
Sroub M8x20
Podlozka 18
Podlozka 9
Matice M8
Kryt

Sroub M6x16
Podlozka 6,4
Podlozka 6
Matice M6
Palivovéa nadrz
ManzZeta 4-E2962

Palivomér Kelch 9,75 106945

Hadice L=1450
Hadice L=1500
Hadicova spona
Kryt nadrze
Sroub M6x12
Podlozka 6,4
Podlozka 6
Matice M6
Hadice L=340
Blatnik

Sroub M8x20
Podlozka 9
Podlozka 8
Matice M8
Rukojet 4-D0387
Miska

Pruzina 4-E3057 zink.

Viéko 4-D0658
Vélecek 4-D0386

Lawn Tractor
2

Spacer L=20 zinc.
Bolt M8x40
Washer 9

Bolt M6x20

Nut M8

Slide

Bolt M6x16
Washer 6,4

Nut M6

Washer 6
Spring

Washer 9

Nut M6

Bolt M8x18
Floor Panel

Bolt M8x20
Washer 10,5
Washer 8,4
Washer 8

Nut M8

Bolt M8x20
Washer 18
Washer 9

Nut M8

Cover

Bolt M6x16
Washer 6,4
\Washer 6

Nut M6

Fuel Tank
Gasket 4-E2962
Fuel Gauge Kelch 9,75 106945
Hose L=1450
Hose L=1500
Hose Clamp
Cover Fuel Tank
Bolt M6x12
Washer 6,4
Washer 6

Nut M6

Hose L=340
Fender

Bolt M8x20
Washer 9
Washer 8

Nut M8

Grip 4-D0387
Bowl

Spring 4-E3057 zinc.
Spring Cap 4-D0658

Roller 4-D0386

3

Y0203

066646
071226
161516
596142
E3883

509933
070805
068902
276700
D5022

071226
596275
664284
E4579

061244
070504
070812
276721
070084
278893
071254
071226
596142
E2963

067242
070805
276700
590025
E2960

022290
022612
Y0233

Y0629

025632
E2968

094553
070805
276700
590025
Y0683

E6211

067291
071226
276721
070084
008702
E0025

022346
008170
008156

4

w2919/
122

= A A A DN AN =2 RO R R RAR R RADNMNDNDNANSAS S ADNDNNON=SGDNN=2BABDODN

NN DNMDNDND =2 DN

o =

A NDNDNMNDN =2 A O

w2929/
122

= A A A DN AN =2 RO R R RA R RADNMNDNDNANSAS S A DNNNON=SGDNN=2BABDODN

NN NMDNDND =2 N

o =

A NDNDNMNDN =2 b~ O

W2939/
122

= A A DN AN =2 AR RER R R BRARDNMNDNADNASA S ADNDNDNONDNN=_SGNDN=S AN

O = =2 DN DNDMNMDN=a2 DN =

-
o

A NDNDNMNDN =2 b~ O

w2932/
122

= A A DN AN =2 AR RER R R BRARDNMDNDNADNASA A ADNDNDNONDN=_SGNDN=S AN

O = =2 D DNDMNMDN=2 N =

-
o

A NDNDNMNDN =2 b~ O

w2935/
122

= A A DN AN =2 AR R R BRERBRARDNMDNDNADNASA S AaDNDNDNONDNN_SGNDN=a AN

O = =2 D DNDMNMDN=2 N =

-
o

A N DNMNDN =2 b~ O

w2949/
122

= A A A DN AN =2 RO R R RABRERRADNMNDNDNANSAS S ADNDNNON=SGDNN=2 AN

NN NDNDND =2 N

N =

A NDNDNMNDN =2 ~AO




1

1

126
127
128
129
131
132
133
135
136
137
141
142
143
144
145
147
148
150
154
155
157
159
160
161
162
163
164
165
165
166

***171
172
***173
174
***175
176
177
181
182
184
186
187
188
189
190
191
192
193
194
195

Zaci stroj
2

Sroub M8x70
Podlozka 8,4

Matice M8

Podlozka 9

Konzola prava
Konzola leva

Podlozka

Sroub M8x25
PodlozZka 8

Matice M8

Nosi¢ sedacky

Sroub M8x20
Podlozka 8,4

Matice M8

Rozpérka L=4-0,3 zink.
Sedadlo RM1600
Kluzak sedadla RM1600
Podlozka 11

Podlozka 8

Podlozka 9

Loketni opérky
Naraznik

Sroub M8x30
Podlozka 8,4

Podlozka 8

Matice M8

Zatka 085-034-45
Kapota s pfislu$. 110 B20

Kapota s pfislusenstvim H20

Sroub  42x13-K  (TEKX)
(sestava 10)

Kolo 20x8,00-8
Opérka

Pouzdro

Pero

Podlozka

Krouzek 15

Podlozka 19,5

Volant

Kolik 6x56

Tahlo

Zavés

Sroub M10x35
Podlozka 10,5
Podlozka 10

Matice M10

Sekacka 122

Kolik

Kolik

Pojistka 4-03526 zink.
Krouzek na kli¢e - PR 30 mm

Lawn Tractor
2

Bolt M8x70
Washer 8,4

Nut M8

Washer 9

Bracket right
Bracket Left
Washer

Bolt M8x25
Washer 8

Nut M8

Seat Carrier

Bolt M8x20
Washer 8,4

Nut M8

Spacer L=4-0,3 zinc.
Seat RM1600
Slide Seat RM1600
Washer 11
Washer 8
Washer 9

Arm Rest
Bumper

Bolt M8x30
Washer 8,4
Washer 8

Nut M8

Cover 085-034-45
Hood 110 B20

Hood H20

Bolt 4,2x13-K (TEKX) (Assembly
10)

Wheel 20x8,00-8
Bracket

Bushing

Key

Washer

Ring 15

Washer 19,5
Steering Wheel
Pin 6x56

Draw Rod

Hitch

Bolt M10x35
Washer 10,5
Washer 10

Nut M10

Mowing Deck 122
Pin

Pin

Retainer 4-03526 zinc.

Ring 30mm

3

120784
070812
070084
071226
E0022

E0023

E0026

068090
276721
070084
E4395

067291
070812
596142
Y0414

009760
E6962

071233
276721
071226
268183
E6291

067312
070812
276721
070084
040955
E4577

E4578

232050

041436
E0091
E0226
E0030
E3171
007252
E3172
E0041
043865
E0078
E2927
066723
070504
071541
070091
E5920
E0089
E0081
081614
593962

4

w2919/
122

A N A DO DS AR DBR A ANNBN=SDBDAAAESDAANNDNN

N NN NMNDN=2 B A O PRADNMDN=S =2 DNDNDNMNDMMDNMMMDMNMDMNDDN

w2929/
122

A N A D OOD S AR DBRA A ANNBN=SDBDDAAAESDANNDNN

N NN NN =2 B A OO BADNMN= =2 DNDNDNDNMNDMMDNMMMDMMDMNDDN

W2939/
122

S N A DO DS AR BRA A ANNBN-_DBDBAAAESDAANNNNDN

N DM NMNDN=2 B A OO BRADNMN= =2 NDNDNDNMNDMMDNMMDMMNMDMNDDN

w2932/
122

A N A D OO DS AR BR AN ANNBN-_DBDBAAEAESDANNNN

N DM NMNDN =2 B A OO BADNMN= =2 NDNDNDNMNDMMDNMMDMDMMNMNDDN

\W2935/
122

S N A D OO DS AR BRA AN ANNBN-_DBDBAAAESDANNNDN

N NN NN =2 B A OO BRADNMN= =2 NDNDNMNDMMDNMMMDMMNMDMMNDDN

W2949/
122

A A N DD OODR AR DA DRAANNMNANSBAADAEDRESAAOANNDDNN

N DM NMNDN=2 B A OOPRADNMN=S =2 NDNDNMNDMMDNMNDMDMDNDDDN

-10-




196
197
198
207
221

251
251

251
251
257
280
281
283
284
285
286
316
319
320
321
322
323
324
325
325
325
325
326
327
328
329
330
331
331
331
331
332
333
334
334
360
361
362
363
364
365

Zaci stroj
2

Podlozka

Tunel

Zasobnik rozlozeny pro bal.
Krytka 3-E5330

Zvedani zasobniku

Elektrovyzbroj W2918/122
(sestava12)

Elektrovyzbroj W2928Briggs
(sestavai12)

Elektrovyzbroj Kohler (sestavai2)
Elektrovyzbroj W2949 HONDA
Kryt spodni 2-E3227
Protiskluzovy potah pravy
Protiskluzovy potah levy
Sroub M8x16

Matice M8

Podlozka 8,4

PodlozZka 8

Drzék

Podlozka 6,4

Drzék plynu 110

Sroub M6x25

Podlozka 6,4

Podlozka 6

Matice M6

Ovladag plynu

Ovladag plynu

Ovladag¢ plynu

Ovladag plynu

Sroub M5x20

Podlozka 5,3

Podlozka 5,5

Podlozka 5

Matice M5

Ovladag sytice

Ovladag sytice

Ovladag sytice

Ovlada¢ sytice HONDA 20 HP
Podlozka

Podlozka

Trubi€ka izol. L=600
Trubi€ka izol. L=1m
Madlo

Distan¢ni trubka

Sroub M8x16

Sroub M8x110

Podlozka 8

Matice M8

Lawn Tractor
2

Washer
Tunnel
Collector
Cover 3-E5330

Lift, Collector

Electrical system W2918/122
(Assembly12)

Electrical system
\W2928Briggs(Assembly12)
Electrical system Kohler
(Assembly12)

Electrical system W2949 HONDA
Cover lower 2-E3227
Anti-Skid matt right
Anti-Skid matt left
Bolt M8x16

Nut M8

Washer 8,4
Washer 8

Support

Washer 6,4
Support throttle 110
Bolt M6x25
Washer 6,4
\Washer 6

Nut M6

Control Throttle
Control Throttle
Control Throttle
Control Throttle
Bolt M5x20
Washer 5,3
Washer 5,5
Washer 5

Nut M5

Control Choke
Control Choke
Control Choke
Control Choke HONDA 20 HP
Washer

Washer

Tube isol. L=600
Tube isol. L=1m
Grab Bar

Spacing tube

Bolt M8x16

Bolt M8x110
\Washer 8

Nut M8

3

D0306
E5681
Y0680
005696
E5641

E3751
E3747

E3749

E3750
025884
E0140
E0139
277464
070084
070812
276721
E4575
070805
E4574
090384
070805
276700
590025
E4658
E3045
E5659
E3634
037100
070476
071205
071513
069155
E4659
E3029
E5680
E4358
D3258
D4245
Y0415
Y0684
E6167
E6123
067284
048854
276721
070084

4

w2919/
122

- =S B =S AN

= NN A DN =2DN =

=2 NN DNDNDDN

- = -

N A NMNDNMNDN =

w2929/
122

- =S, AN

N NMNDNMNDNDDN - NN AN=2I2N -2

- = -

N A NMNDNMNDN =

W2939/
122

- =S, AN

NN BADN=2DN=

- -

N A NMNDNMNN=2 2

W2932/
122

- =S, AN

NN BN=2ND-

- -

N A NMNDNMNN=2 2

\W2935/
122

- =S, AN

NN BN=2ND-

- -

N A NMNDNMNN=2 2

W2949/
122

- =S, AN

NN ADN=2DN=2 01 OO0 2 2 a2 a

PO O U Y

N A NDNMNDN =

-11 -




= 111 POZOR M

Pokud jsou na samojizdné rotaéni sekaéce montovany zadni kola s rozméry ,,20 x 10,00 — 8%,
méni se pozice 171, 173 a 175 nasledovné:

171 Kolo 20x10,00-8 Wheel 20x10,00-8 019210
173 Pouzdro Bushing E0092
175 Podlozka 19 Washer 19 070546 2 2 2 2 2 2

-12 -



W2919/122

W2929/122

W2939/122

W2932/122

W2935/122

W2949/122

2

-13-



01
02
03
04
05
06
08
11
12
14
15
16
17
18
19
20
21
22
23
24
26

Naprava
2

Cep

Cep levy

Cep pravy
Pojistka 4-03526
Napravnice
Patka

Spojovaci tahlo
Kulovy &ep 636610
Podlozka 10
Krouzek 15
Podlozka 19
Podlozka
Podlozka 10,5
Sroub M10x60
Matice M10
Matice M10
Mazaci hlavice KM 6x1
Kolo 15"x6-6,00
Krouzek 15
Podlozka
Podlozka 19,5

Axle
2

Tube

King Pin, Left
King Pin, Right
Retainer 4-03526
Axle Body
Steering Bracket
Steering Con Rod
Ball Joint 636610
Washer 10

Ring 15

Washer 19
\Washer

Washer 10,5

Bolt M10x60

Nut M10

Nut M10

Grease Nipple KM 6x1
Wheel 15"x6-6,00
Ring 15

Washer

Washer 19,5

3

E0348
E2921
E0339
081614
E0343
D0905
E0346
006572
071541
007252
070546
D3541
070504
614941
596163
070091
280145
278613
007252
E3717
E3172

4

w2919/
122

NN N DNMNDNDN=2 22 NOOADNMNDNDDN 2D QA NS QA

w2929/
122

NN N DNMNDNDN=2 22 NOOADNMNDNDDN 2D QA NS QA

W2939/
122

NN NMDNMNDNDN=2 2 NOOARADNMNDNDDN 2D QA NS QA

w2932/
122

NN NMDNMNDNDN=2 2 NOOARADNMNDNDDN 2D QA NS QA

\W2935/
122

NN NMDNMNDNDN=2 2 NOOARADNMNDNDDN 2D QA NS QA

W2949/
122

NN N DNMNDNDN=2 22 NOOADNMNDNDDN 2D QA NS QA

Pozn.: Pii objednani prednich kol jsou loziska kol soucasti objednavky!

-14 -




W2919/122
W2929/122
W2939/122
W?2932/122
W2935/122
W2949/122

3

-15-




02
03
05
06
07
08
09
10
13
14
15
16
17
21
22
23
24
25
27
28
29
30

~
R’ i

Pastorek dpiny
Rozpérka
Ozubeny segment
Ex. Cep

Prstynek

Podlozka 13
Matice M12x1,25
Mazaci hlavice KM 6x1
Podlozka

Trubka

Sroub M6x30
Podlozka 6,4
Matice M6
Podlozka 19

Kolik 6x32
Podlozka

Pouzdro 4 — D3531
Krouzek 32x24
Kulovy &ep 636610
Tahlo fizeni
Matice M10
Podlozka 10

Steering
2

Steering Shaft Adapter
Spacer

Steering Gear
Eccenter Pin
Adapter

Washer 13

Nut M12x1,25
Grease Nipple KM 6x1
\Washer

Tube

Bolt M6x30
Washer 6,4

Nut M6

Washer 19

Pin 6x32

Washer

Bushing 4 — D3531
Ring 32x24

Ball Joint 636610
Draw Rod Steering
Nut M10

Washer 10

3

E5577
E3936
E5607
D4787
D4789
070511
696731
280145
D4786
D4790
126474
070805
596275
070546
074890
D0506
022143
006334
006572
E0347
070091
071541

4

w2919/
122

N N = N = &2 & @ @ @ A ad aa NN =S = A a A -

w2929/
122

N N = N = &2 & @ @ @ A ad aa NN =S = A a A -

W2939/
122

N N = N = &2 & @ @ @ A ad aa NN =S = A a A -

w2932/
122

N N = N = &2 & @ @ @ A ad aa NN =S = A a A -

\W2935/
122

N N = N = &2 & @ @ @ A ad aa NN =S = A a A -

W2949/
122

N N = N = &2 & @ @ @ A ad aa NN =S = A a A -

-16 -




W2919/122
W2929/122
W2939/122
W2932/122
W2935/122
W2949/122

-17-




01
01
01
01
01
01
02
03

11

11
12
12
13
13
15
16
17

21
21
21
22
23
24
24
36
36
38
41
42
43
44
45
46
a7
48
49
50
51
51
52

Motor,
nahon pojezdu
2

Motor TEC 20-n&hon pojezdu
Motor Briggs20-nahon pojezdu
Motor Kohler20-nahon pojezdu
Motor Kohler22-nahon pojezdu
Motor Kohler25-nahon pojezdu
Motor Honda20-nahon pojezdu
Motor Tecumseh 20 HP

Motor E351 777 1036 E1
Motor Kohler CV 20S

Motor Kohler CV 22 S

Motor Kohler CV 25 S

Motor GXV 620 — QAF4
Nastavec

Sroub 3,5x9,5-N (TEKX)

Sroub 5/16 ” - 18x3/4 ” UNC
ST8

Matice M8

PodlozZka 8

Podlozka M8 (8,2x18-2,35)
Tésnéni

Tésnéni vyfuku k mot. KOHLER
Pero

Remenice motoru

Remen AA128 Double angle
besea

Spojka elmag.

Spojka elmag.

Spojka elmag.

Podlozka

Podlozka 12

Sroub 7/16“—20x2 1 “ UNF
Sroub 7/16“ —20x3“ UNF
Trubka

Trubka

Tésnici krouzek 20x26x1,5
Kladka

Distan¢ni trubka

Kladka

Opérka

Podlozka 10,5

Sroub M8x45

Matice M8

PodlozZka 8

Podlozka

Podlozka 9

Sroub M8x45

Sroub M8x50

Sroub M8x40

Engine,
Drive system
2

Engine TEC 20 - Drive system
Engine Briggs 20 - Drive system
Engine Kohler 20 - Drive system
Engine Kohler 22 - Drive system
Engine Kohler 25 - Drive system
Engine Honda 20 - Drive system
Engine Tecumseh 20 HP
Engine E351 777 1036 E1
Engine Kohler CV 20S

Engine Kohler CV 22 S

Engine Kohler CV 25 S

Engine GXV 620 — QAF4
Adjuster

Bolt 3,5x9,5-N (TEKX)

Bolt 5/16 2- 18x3/4 2UNC ST8

Nut M8

Washer 8

Washer M8 (8,2x18-2,35)
Seal

Muffler Seal KOHLER
Key

Pulley Engine

Belt AA128 Double angle
ElectroMag Clutch
ElectroMag Clutch
ElectroMag Clutch
Washer

Washer 12

Bolt 7/16* —20x2 1 “ UNF
Bolt 7/16 —20x3“ UNF
Tube

Tube

Sealing Ring 20x26x1,5
ldler

Spacing tube

Idler

Bracket

Washer 10,5

Bolt M8x45

Nut M8

Washer 8

Washer

Washer 9

Bolt M8x45

Bolt m8x50

Bolt M8x40

3

E5582
E5648
E5614
E5676
E5662
E5656
041905
023082
041906
041911
229474
026823
E5679
220750

014823

070084
276721
041040
D3995
229460
E3000
E5665
022661

Y0632
Y0465
Y0681
E3019
071555
019154
060144
D3637
D3648
088173
E3613
E0712
E3614
E2985
070504
066653
070084
276721
E0712
071226
066653
066660
066646

4

w2919/
122

PO T G G G G U I SR

w2929/
122

NS | TS NS U U G U N I Gy U

W2939/
122

NS | T NS U U U U N I Gy U

w2932/
122

PO T P G G G U I G R

\W2935/
122

= A A A N =S WD

W2949/
122

P I G N G G O G |

-18 -




53
61
62
64
l65
66
68
69
70
7
73
74
75
76
77
91
91
91
91
97
08
98
29
100
101

Motor, ndhon
pojezdu
2

Matice M8

Rameno

Rozpérka

Sroub M10x70
Podlozka 10,5

Matice M10

Sroub M8x45

Podlozka 9

Matice M8

Podlozka 10,5

Pruzina 4-E3842
Vzpéra

Matice M10

Matice M10

Rozpérka

Tlumié

Tlumié& vyfuku Briggs 18
Tlumi& vyfuku Kohler 20
Tlumi¢ vyfuku Honda 20
Kryt tlumice

Sroub M8x20

Sroub M10x20
Podlozka 10,5
Podlozka 10

Matice M10

Drive system

2

Nut M8

Support

Spacer

Bolt M10x70

Washer 10,5

Nut M10

Bolt M8x45

Washer 9

Nut M8

Washer 10,5

Spring 4-E3842
Extension Member

Nut M10

Nut M10

Spacer

Muffler

Exhaust Muffler Briggs 18
Exhaust Muffler Kohler 20
Exhaust Muffler Honda 20
Cover Muffler

Bolt M8x20

Bolt M10x20

Washer 10,5

Washer 10

Nut M10

3

596142
E4195
E2998
688165
070504
596163
066653
071226
596142
070504
028022
E3848
069456
596163
E3851
E4632
E5585
E5615
E5362
E5366
067291
67333
070504
071541
070091

4

w2919/
122

T O N Y G G G G G G G ™ I G Oy XY

N =

N NMDN

w2929/
122

P N Y G G G G G G G ™ W G G XY

N NDMNDNMNDN

W2939/
122

P N Y G G G G G G G ™ W G G XY

w2932/
122

P N Y G G G G G G G ™ W G G XY

\W2935/
122

P N Y G G G G G G G ™ W G G XY

W2949/
122

P N Y G G G G G G G ™ W G G XY

- -

N NDMNDNMNDN

-19-




ce- - f%@f!;? 1 \x_
@Wﬂﬂ?ﬁfh\%ﬁhﬂ __d _m_._. NM.N..\. Fi(/:ff. g
h@/ £Zb zeb £z1 O I

1Z1 \\%/_@ .. Py Fh\\%ﬂﬁ“ﬂ

N 16

W2919/122
W2929/122
W2939/122

W2949/122
&

W2932/122
W2935/122

-20-




01
05
06
07
08
09
13
14
15
16
17
18
20
21
22
23
25
26
27
28
29
31
32
33
34
35
36
37
38
39
41
42
44
45
46
47
48
49
50
55
56

Zadni naprava
- ovladani
2

Zadni naprava ovladani
Hydro-gear 333-0650
Péka brzdy

Pedal nozni 3-D0494
Péka brzdy

Zarazka

Kolik 6x25

Tahlo brzdy

Cep

Podlozka 8,4
Zavlatka 2x14
Pouzdro

Pojistny krouzek 16
Pruzina 2, 5x15x40x10,5 zink.
Pruzina 1,25x11,25x48x13,5 ZI
Podlozka 8,4

Matice M8

Hak

Pruzina 4-D0154 zink.
Sroub M8x30

Matice M8

Matice M8

Kulisa

Podlozka 6,4
Zavlatka 1,6x12
Podlozka

Podlozka

Vlozka

Sroub M8x110
Podlozka 8,4

Matice M8

Pedal pojezdu

Drzak

Palec

Matice M8

Pedal 4-E3328

Pedal nozni 3-D0494
Sroub M6x20
Podlozka 6

Matice M6

Tahlo

Matice M10

Hydrostatic Transaxle
- Control

2 3
Hydrostatic Transaxle Control E5692
Hydro-gear 333-0650 040993
Brake Pedal E4174
Grip 3-D0494 008135
Brake Pedal E0441
Stop E5696
Pin 6x25 628336
Draw Rod Brake engagement E5712
Pin E0437
Washer 8,4 070812
Retainer 2x14 509954
Bushing E0451
Retaining ring 16 123300
Spring 2, 5x15x40x10,5 zinc. 018880
Spring 1, 25x11, 25x48x13, 5 ZI |081474
Washer 8,4 070812
Nut M8 596142
Hook E0436
Spring 4-D0154 zinc. 008051
Bolt M8x30 589782
Nut M8 069442
Nut M8 596142
Park Brake Member E0452
Washer 6,4 070805
Retainer 1,6x12 072543
\Washer E3317
Washer E0475
Insert E0476
Bolt M8x110 048854
Washer 8,4 070812
Nut M8 070084
Drive Pedal E3326
Support E0466
Shoulder Bolt SP E0478
Nut M8 596142
Pedal 4-E3328 040614
Grip 3-D0494 008135
Bolt M6x20 431736
Washer 6 276700
Nut M6 590025
Draw Rod E3310
Nut M10 070091

4

w2919/
122

J R I T T S e e e N S O O G o N Qo0 T G O O WY U JC S G G T G G G G G Y

w2929/
122

P I T e S e e e i P S O G o N o e S e i O SO °C T G G T G G Qi W G

W2939/
122

P I T T S e e e i S O Qo0 T G G O S oC T % T G G N S G i Qi W G

w2932/
122

P I T T S e e e i N S O T N o o I S O i O SO °C T G G T G i Qi W G

\W2935/
122

P I T T S e e e i S g O o N i Qo0 T G G O G ST 7 T G G S Gt G Qi W G

W2949/
122

P I T e S e e e i N O ot T S O O G SO 7 T G G T G i Qi W G

-21-




81
82
85
86
87
90
91
92
93
95
99
100
101
108
109
110
111
112
113
116
119
121
122
123
136
137
138

Zadni naprava
-ovladani
2
Paka
Patka
Sroub M8x25
Podlozka 8,4
Matice M8
Paka
Podlozka 6,4
Zavlatka 2x14
Spojka
Pruzné poj. Single 2,5 (=2mm)
Rukojet 4-5911-3512
Ty¢ ovladani
Zépadka
Podlozka 10,5
Zavlatka 3,2x18
Pruzina 1,25x11,25x45x21,20
Sroub
Podlozka 8
Matice M8
Hfidel
Pruzina pojezdu 4-E0834
Uhlovy kloub A13 zink.
Tahlo
Matice M8
Tahlo
Zavlaka 4x22
Podlozka 10,5

Hydrostatic Transaxle
- Control

2 3
Member E3306
Bracket E3856
Bolt M8x25 067305
Washer 8,4 070812
Nut M8 596142
Member E0818
Washer 6,4 070805
Retainer 2x14 509954
Connector E0471
Hairpin Clip single 2,5 (=2mm) (041479
Grip 4-5911-3512 614892
Control Rod E0821
Engagment Member E5700
Washer 10,5 070504
Retainer 3,2x18 072634
Spring 1,25x11,25x45x21,20 644292
Bolt E0831
Washer 8 276721
Nut M8 070084
Shaft E3503
Spring, drive 4-E0834 018894
Joint, Angle A13 zinc. 580575
Draw Rod E3512
Nut M8 070084
Draw Rod E3506
Retainer 4x22 072711
Washer 10,5 070504

4

w2919/
122

O T S N T i G U T G G W U I I C TP G g

w2929/
122

O T S N T G U T G G W U I I C TP Gy

W2939/
122

T O T S N i e G G U I G G G U I T TP N g

w2932/
122

T O T S N O G G U I G G O U I T TP Ny

\W2935/
122

N O T S N o O G G U T G G G U I I T

W2949/
122

O T S N T G U T G G W U I I C TP Gy

-22-




W2919/122
W2929/122
W2939/122
W2932/122
W2935/122
W2949/122

6

56 2 286 54 42 52,

L

-23-




02
03
04
11
16
17
25
26
27
29
31
33
34
40
42
43
44
45

46
47
48
49
50
51
52
54
55
56
57
58
59
60
70

Zvedani
sekacky
2

Zvedani sekacky 122
Klika

Sroub M8x20
Matice M8
Zvedaci tahlo
Rameno levé
Rameno pravé
Drzék

Sroub M8x25
Podlozka 8,4
Matice M8
Podlozka

Matice M8
Matice M8
Pruzina 4-E3579
Zapadka zvedani
Dlouhé tahlo

Rohatka zvedani

Pruzina 1,25x11,25x85x50
M=4 zink

Koncovka tahla
Prenaded
Podlozka 5,3
Zavlacka 1,6x12
Kratké tahlo
Podlozka 4,3
Zavlatka 1,2x12
Pojistny ¢ep
Vyztuha ramu
Sroub M8x50
Sroub M8x55
Podlozka 8,4
PodlozZka 8
Matice M8

Hadek

Deck Lift
2

Deck Lift 122
Cam

Bolt M8x20

Nut M8

Lifting Draw Rod
Support left
Support Right
Support

Bolt M8x25
Washer 8,4

Nut M8

\Washer

Nut M8

Nut M8

Spring 4-E3579
Engagment Member |Lift
Draw Rod

Ratchet Body, ,Lift

Spring 1,25x11,25x85x50 M=4
zinc

Draw Rod-Plunger
Carrier

Washer 5,3
Retainer 1,6x12
Draw Rod
Washer 4,3
Retainer 1,2x12
Retaining Clip
Brace Frame
Bolt M8x50

Bolt M8x55
Washer 8,4
Washer 8

Nut M8

Hook

3

E5605
E5596
067291
069442
E5565
E3324
E3322
E4696
067284
070812
596142
D0078
070084
069442
026774
E6059
E6060
E6058
615103

E6071
E6067
070476
072543
E6069
070462
295060
E6073
E6122
066660
066674
070812
276721
070084
D5043

4

w2919/
122

N D DB D W A A a A A A a a aA a a A A S NNMDMNMNNMNDDADNS QAN QO A a

w2929/
122

N D DB D W - A a A A A a a aA a a A aa NDMMNMNMNNDDANSQ QNS QO QA

W2939/
122

N D DB DB W = A @A A A A A Qa@a QO @O a DD ANAQQRN- O A

w2932/
122

N D DB DB W = A aA A A A a@Qaa@a QO @O a DD ANAQQRN-S O A

\W2935/
122

N D DB DB W = @A a A A A A A A A A A A aNDMMDMNMNOMDANSQ QN O A a

W2949/
122

N D DB D W = A da A A aA A ad aA a a A A S NMMNMNNMNDANS QAN QO A a

-24-




W2919/122

W2929/122
W2939/122
W2932/122
W2935/122
W2949/122

éW

73 7175 76
\*.a

15

26 23 24

&3

-25-




001
002
003
004

005
006
007
008
010
020
021
022
023
024
025
026
027
028
040
041
042
043
044
045
046
047
048
050
051
052
053
054
055
056
057
058
059
060
061
063
070
071
072
073

Sekacka 122 PL
2

Sekacka 122 PL/2005
Kryt nozi 122 PL/2005
Naboj

Sroub M8x25

Podlozka M8 STYKOVA-
MEDIUM

Hfidel levy

Hridel pravy

Trubka

Lozisko 6205 A 2RS
Mazaci hlavice KM 6x1
Krytka

Nz levy

Nuz pravy

Sroub M12x35 S=19

Podlozka M12 STYKOVA-
MEDIUM

Podlozka

Sroub M5x20 nepevnostni 58
Podlozka M5 (RIPP) - ZN
Matice M5

Rozpérka horni

Pero 6x6x51

Pero 6x6x21

Kladka Z=40

Remenice

Podlozka M16 STYKOVA-
MEDIUM

Matice M16x1,5
Matice M16x1,5 L
Podlozka

Napinak

Podlozka

Matice M8

Podlozka

Rozpérka

Cep

Lozisko 6205 A 2RS
Pojistny krouzek 52
Kladka vodici Z=30
Podlozka 10

Sroub M10x30

Kryt

Sroub M6x16 - zavitotvorny
Rameno kladky
Podlozka

Sroub M8x20

Kryt

Mowing Deck 122 PL

2

Mowing Deck 122 PL/2005
Deck Pan 122 PL/2005
Spindle Housing

Bolt M8x25

\Washer M8 special-medium
Shaft left

Shaft right

Spacer

Bearing 6205 A 2RS
Grease Nipple KM 6x1
Cover

Blade left

Blade right

Bolt M12x35 S=19
Washer M12 special-medium
\Washer

Bolt M5x20 5S
Washer M5 (RIPP) - ZN
Nut M5

Spacer

Key 6x6x51

Key 6x6x21

|dler Z=40

Pulley

\Washer M16 special-medium
Nut M16x1,5

Nut M16x1,5 L

Washer

Tensioner

\Washer

Nut M8

\Washer

Spacer

Shaft

Bearing 6205 A 2RS
Retaining ring 52

Idler Z=30

\Washer 10

Bolt M10x30

Cover

Bolt M6x16

Support Idler

Washer

Bolt M8x20

Cover

3

E5920
E5921
E5942
067305
041040
E7052
E7050
E5977
089931
280145
E5940
E5283
E5284
627103
027776

E3138
037100
507285
111545
E5976
E5190
121751
E5184
E7056
041687

069610
069085
E7059
E3690
D3586
596142
E3132
E3135
E3136
089931
078065
E3133
071541
067354
E5340
041115
E0673
E0680
017360
E7057

4

w2919/
122

=) A A a0 =2 NN DNDNMNDNMNNDNDDN=2S @ 2 a2 NDDNDNDND =2 N2 2 DNDNAEBABBABDNNMNDMDMDNN=2S2 2 DNDNDNDBABN_ALA2 OONN_A A

w2929/
122

=) A A a0 =2 NN DNDNNMNDNMNDNDN=2 @ 2 a2 NDDNDDND =2 DND=2 2 DNDNAEBABBABDNNMNDDMDNN=2 2 DNDNDNDBABNA2A2 OONN-_A A

W2939/
122

=) A A a0 =2 NN DNDNDNMNDNMNDNDDN =2 @ 2 a NDDNDNDNDND =2 N2 2 DNDNAEBRABBABDNNMNDNDMDNN=2 2 DNDNDNDBABNA2A 2 OONNA A

W2932/
122

=) A A a0 =2 NN DNDNMNDNMNNDNDDDN =2 @2 a MDD =22 2 DNDNAEBABBABDNNMNDMDMDNN=2 2 DNDNDNDBABNA2A2 OONN-_A A

W2935/
122

=) A A a0 =2 NN DNDNDNMNDNMNNDNDDDN =2 2 a NDDNDDND =2 DND=2 2 DNDNAEBABBABDNNMNDDMDNN=2S2 2 DNDNDNDBABNA2A2 OON-A A

W2949/
122

=) A A a0 =2 NN DNDNDNNMNDNMDNDDNDN=2 2 2 a2 PNDDNDNDNDN =2 N2 2 DNDNAEBRABBABDNNMNDDMDNN=2S2 2 DNDNDNDBABN_A2A 22 OOONN-AA A

-26 -




074
075
076
080
081
082
083
084
085
086
087
088
089
090
091
092
093
094
100
101
102

Sekacka 122 PL
2

Sroub M5x16
Podlozka 5,3
Podlozka 5
Napinaci kladka
Sroub M8x35
PodlozZka 9
Matice M8
Pouzdro 4-D0050
Pouzdro
Podlozka

Sroub M8x50
Podlozka 8,4
Matice M8
Opérné kolegko 4-E5160 ('86")
Sroub M12x90
Podlozka 13
Matice M12

Matice previe¢na DN13 Z=3/4"

Remen ozub. TP2000-8M-20-
PGGT

Pruzina
Remen B57 17x1500

Mowing Deck 122 PL

2

Bolt M5x16

Washer 5,3

Washer 5

Tension Idler

Bolt M8x35

Washer 9

Nut M8

Bushing 4-D0050
Bushing

\Washer

Bolt M8x50

Washer 8,4

Nut M8

Caster 4-E5160 ("86")
Bolt M12x90

Washer 13

Nut M12

Hose Adapter Cover DN13 Z=3/4"
Belt Timing TP2000-8M-20-PGGT
Spring

Belt B57 17x1500

3

580792
070476
071513
E3594

394360
071226
596142
011600
D0049

D0151

066660
070812
596142
041752
041805
070511
107400
021064
040769
E2789

042120

4

w2919/
122

= =S a NDNRhOBADDODRDBDOPRARAaA A a NN

w2929/
122

= =S a NDNRhOBADDODRDBDOPRARAaA A a NN

W2939/
122

= =S a DN OBADDODRBDDORARAaAA A a NN

w2932/
122

= =S a DN OBADDODRBDDORARAaAA A a NN

w2935/
122

= =S a DN OBADDODRBDDORARAaAA A a NN

w2949/
122

= =S a NDNRhOBADDODRDBDOPRARAaA A a NN

-27 -




W2919/122

W2929/122

W2939/122

W2932/122

W2935/122

W2949/122

-28-



01
02
03
04
05
06
07
10
11
12
13
14
15
16
17
18
19
20
35

Tunel
2

Tunel

Tunel

Sroub M4x20
Podlozka 4,3
Membrana 4-E0098
Pfiruba
Podlozka 4
Matice M4
Mikrospinaé
Sroub M3x16
Podlozka 3,2
PodlozZka 3
Matice M3

Svazek spinaée 3WN 195 37

Kryt ¢idla 3-E0105
Clona

Podlozka L=15
Podlozka 6,4
Sroub M4x10
Tésnici pas L=650

Tunnel
2

Tunnel

Tunnel

Bolt M4x20

Washer 4,3
Membrane 4-E0098
Adapter

Washer 4

Nut M4

Microswitch

Bolt M3x16

Washer 3,2

Washer 3

Nut M3

Switch Harness 3WN 195 37
Cover Sensor 3-E0105
Baffle

Washer L=15

Washer 6,4

Bolt M4x10

Sealing Band L=650

3

E5681
E5682
277016
070462
017822
E0100
279020
069141
E0103
063962
310440
288063
069134
027944
017864
E0106
Y0439
070805
646562
Y0635

4

w2919/
122

1
1
4
22
1
1
10

-
o

A N NS QO A aNNBAN-

w2929/
122

1
1
4
22
1
1
10

-
o

= NN =2 a2 a a DN BAEN--

W2939/
122

1
1
4
22
1
1
10

-
o

A N NS QO A aNNBAN-

w2932/
122

1
1
4
22
1
1
10

-
o

= NN =2 a2 a a DN BAEN--

\W2935/
122

1
1
4
22
1
1
10

-
o

A N NS QO A aNNBAN-

W2949/
122

1
1
4
22
1
1
10

-
o

= NN =2 a2 a a DN BAEN--

-29-




W2919/122
W2929/122
W2939/122
W2932/122
W2935/122
W2949/122

-30-




01
02
03
04
05
06
07
08
09
10
11
12
18
28
32
33
35
36
37
38
39
40
41

Zasobnik
rozlozeny
2

Zasobnik rozlozeny
Viko zasobniku
Pfedni rdm
Ram dna
Vzpéra |
Vzpéra ll
Clona

Sroub M6x10
Sroub M6x16
Sroub M6x20
Podlozka 6
Podlozka 6,4
Matice M6
Horni ram
Potah zasobniku El. 3-E5644
Kryt zasobniku
Sroub M5x16
Podlozka 5,5
Matice M5
Oblouk
Podlozka 10,5
Podlozka 10
Matice M10
Oblouk

Collector
2

Collector

Cover Collector
Front Frame

Lower Frame
Extension Member |
Extension Member Il
Baffle

Bolt M6x10

Bolt M6x16

Bolt M6x20
Washer 6

Washer 6,4

Nut M6

Top Frame

Netting Collector El. 3-E5644
Cover Collector
Bolt M5x16
Washer 5,5

Nut M5

Handle

Washer 10,5
Washer 10

Nut M10

Handle

3

Y0680
E5643
E5645
E3385
E3391
E3393
E5642
062813
067242
431736
276700
070805
596275
E5638
253002
E2731
580792
071205
1115645
E3436
070504
071541
070091
E6136

4

w2919/
122

= A A OO =2 b OO A =2 a BN RON=_2DNDNSAS A QA

w2929/
122

= A A OO =2 b OO A =2 a BN RON=_2DNDNSAS A QA

W2939/
122

= A h OO =2 b OO A =2 a2 a2 BN PRON=_2DNDNSAS QA

w2932/
122

= A h OO =2 b OO A =2 a2 a BN RON=_2DNDNS QA A

\W2935/
122

= A h OO =2 b OO A =2 a2 a2 BN PRON=_2DNDNSAS QA

W2949/
122

= A A OO =2 b OO A =2 a BN RON=_2DNDNSAS A QA

-31-




W2919/122 ﬂ
W2929/122 Ty,
W2939/122 A\
W2932/122 S =
W2935/122 V. A\
W2949/122 |

..."_T, P
TN,

™

-32-



10

01
02
03
04
05
06
07
09
10
11
12
14
15
16
17
18
19
20
30
31
32
33
34
35
36
40
41
42
43
44
45
46
47
48
60
61
62
63
64
65
70

Kapota
s prislus.
2

Kapota s pfislu$enstvim110
B20

Kapota s pfisluSenstvim H20
Ram

Sroub M6x16
Podlozka 6,6
Podlozka 6
Matice M6
Kapota s prislus.
Kuzel 110 B20
Zarazka
Zakladna
Sroub M8x20
Podlozka M8 (8,2x18-2,35)
Matice M8
Sroub M6x20
Podlozka 6,6
Podlozka 6
Matice M6
Prichytka
Sroub M8x25
Vyztuha
Sroub M6x16
Podlozka 6
Matice M6
Sroub M6x16
Podlozka 6
Matice M6
Drzék levy
Drzék pravy
Sroub M5x16
Podlozka 5
Matice M5
Sroub M6x16
Podlozka 6,4
Podlozka 6
Matice M6
Panel

Sroub M6x16
Podlozka 9
Matice M6
Podlozka 6,4
Podlozka 6
Sroub 4,2x13-K (TEKX)

Hood
2

Hood 110 B20

Hood H20
Frame

Bolt M6x16
Washer 6,6
Washer 6
Nut M6
Hood
Plenum 110 B20
Stop

Pivot Assembly
Bolt M8x20
Washer M8 (8,2x18-2,35)
Nut M8

Bolt M6x20
Washer 6,6
Washer 6
Nut M6
Fastener
Bolt M8x25
Brace

Bolt M6x16
Washer 6
Nut M6

Bolt M6x16
\Washer 6
Nut M6
Support left
Support right
Bolt M5x16
Washer 5
Nut M5

Bolt M6x16
Washer 6,4
Washer 6
Nut M6
Panel

Bolt M6x16
Washer 9
Nut M6
Washer 6,4
\Washer 6
Bolt 4,2x13-K (TEKX)

3

E4577

E4578

E4368

509933
071212
276700
590025
E4691

E5531

E4295

E4392

067291
041040
070084
077042
071212
276700
590025
E4377

067305
E4380

509933
276700
590025
067242
276700
590025
E4381

E4382

065063
071513
069155
067242
070805
276700
590025
E4396

067242
071226
590025
070805
276700
232050

4

w2919/
122

N DN DN DNDMDDNDN =2 DD DNDNMNDNDDDMDDDNNDNDDDND =S =2 NDNDNNMNDNMDNDDNDMDNDDDNN=2S NDDMMDNNMNDMDDNNMNDMODN S Q00000

w2929/
122

N DN D DNDMDDNDN =2 D DNMNDNDDDMDDDNNDNDDDND=S =2 NDNDNMNDNMDNDMDNDMDNDDNN=S NDDMMDNNMNDMDDNONMNDMODN S Qa0 0000 -

W2939/
122

N DN DN DNDMDDND =2 D DNMNDNDDDMDDDNNDNDDDND =2 =2 NDNDNNMNDNDMDNDDMDNDMDNDDDNN=S DDDMMDNNMNDMDDNNMNDMODN S Qa0 0000 -

w2932/
122

N DN DN DNDMDDND =2 DD DNMNDNDDDNMDDDNNDNDDDND =2 =2 NDDNNMNDNDMDNDMDNDMDNDDDNN=2S DDDMMDNNMNDMDDNNMNDMODNSAS Q00000

\W2935/
122

N DN DN DNDMDDND =2 DD DNMNDNDDDMDDDNNDNDDDND =2 =2 NDDNNMNDNDMDNDMDNDMDNDDDNN=S DDDMMDNNMNDMDDNNMNDMODNS Q00000

W2949/
122

= DN DN DNDMDDNDNDDNDMDND=2 2 DN DNMDDDDNDMDNODMDND=2S MDD AEDNMNDDDDNDN S Q Q00002

-33-




W2919/122
W2929/122
W2939/122
W2932/122
W2935/122
W2949/122

1
10,11,12,13
L

-

-34-




11

01
03
04
05
10
11
12
13
15
16
17
18

Zvedani
zasobniku
2

Zvedani zasobniku
Actuator

Zavlacka 3,2x20
Cep

Trubka

Sroub M8x30
Podlozka
PodlozZka 8

Matice M8
Rameno

Sroub M10x25
Podlozka 10 stykova
Podlozka 11

Lift Collector
2

Lift Collector
Actuator
Retainer 3,2x20
Pin

Tube

Bolt M8x30
Washer
Washer 8
Nut M8
Support

Bolt M10x25
Washer 10

Washer 11

3

E5641
E5651
072641
E3525
E5622
067312
D0078
276721
070084
E5633
067340
024931
071233

4

w2919/
122

= DN =2 A O BREA AN

w2929/
122

= DN =2 A O BREA AN

W2939/
122

= DN =2 A A O BR AN

w2932/
122

= DN =2 A A O BR AN

\W2935/
122

= DN =2 A A O BR AN

W2949/
122

= DN =2 A O BREA AN

-35-




:1_ AR AN KA __ SE 1€\ FEEE IC\ 9CL Fel ccl 0Tl
X kY
/ T / Ez_ﬁzou/. |_|I /Pqumm -\ T AL "HOLIMS
[ Lo . RO
__ = e NN_ lgo_ | R e 7 “IIrE|2
\ / e 10—zt 3|2
i 01 = =1 I o)
= o B e N | 7] ] 7R |2
o "
[ or Pote |_gm wwﬂ ®le S ol L E|F
: ; —STosstE | um_“.. TR a..ﬂ.mm — &.E v_.mmu,r au_ﬁww - B WW ~
- e F0Ld FANIVINOD LAVIS ﬁ%.mw._s LT RE| S
e O _ 5 2 180 | B ! NO | | i 7|2
= | L | NO| of _ 2|10 © NO | s N =
= o . %15 s D6 LA st 1 E g AN A=
g : = il Tﬂﬂ%l “ Ema\_mﬂwﬂwﬁmmhmoﬁo 2 Mm”&% 6 w.ﬁmmw\o»mml SV TI - W a
= W =R Al b, SN HINTVINOD 5| Ly asvid TAVIDLVIS Ivas s
¢l WI_H WLNold [ [ 0s-1F
—————— .!lw TIA
ll..__.v.n_”Em_ - T En NYINANY oy AT -
u TINNILL A HOILMS & .
HJILMS Hmmmwa Wl ov AMALLYE .ﬂ._q\ r
HIIIMS .....” o H .n\ g

i o in Lo AP | W X i

/ |
| / ._.v\\

-36-

_lmmﬁ_ AOIVINDIY
154

TIIH OLANDVIA

T
ONLLAITHILING '@ _,

—I[-qaIONATAS TANA

: HNILIIT-AVTH [ v _#:

S | LAVLS

% | dolow 13 TF AS 14
65 - £5 .Q_M_nl zc
o+ =t
|up

NOLLVHLS
0™

L_
tol SOL SEL-1El 9 ANIONA

e

! £ 0ct-o g€
TIV6T6TA. =T “Toolor Aol ] i
TTL/616TM &1 T OOFITTT 901 o1



j

AR AN KA

\

T mmz_ﬁzou/
3

stTle _,_
v

PEELTEN 9CTLFTT T
1Y

ne PLs. N ——

|

= 0Ld JINIFINOD H_.Mﬂ._.m

T

T
18

T 110

0c1

mx CHOIIMS
L g —

o

&

_ 5

w
=
: m ANV 10 WINOD
0.
o

vyad

¢l wl_nl HILNT) O1d w_
7 LA T
£0FS N T u

n_ﬁ —D—uw

0s-1F

AdALLYA ﬂ_.ﬂ\
¥ -
3

e
(x|
—
—
'ﬁl‘l'ﬂ

-

DNILIATTHILIMRS -

SIHAITAVIH

ANLLATT
e JOILOW "13

Nmﬂﬁwn&

CL/s€6T M w

ereseTm
TLL/6€6TM

-1

A O
[=a

oo

-

— ONILLAIT- AVTIE
£s .o_M_nT- s
1 |up

o

-1+ —
6f —o=—r—
Eiat
I o EF
8E—
- 0F

drl a9

Al

—
ford

9ZIFTT ITT 901

1 w
st H-ve
V¥ 0Fasnd QM ONITIS
TITUVILS
-2__ __ s MOIVINDIA
¥OI 3504 _lea
TI OLANDVIA
——IT-qQIONATIS TN
£5 LAVLS
ANIIONA
S+1+d Hes ¥
= T4 g T
AT T+d  sipriumyg T
= TN+ 110 T
THEI0S] [e0y 90Uy [0a120g

HILIMS AT VANT-IHS IDVNILS

-37-



04
05
05
06
08
19
19
26
27
31
32
33
35
37
38
39
41

42
43
44
45
47
a7
48
49
50
52
53
54
55
103
104
105
106
107
111
119
120
120
120
120
121
122

Elektrovyzbroj

2

Elektrovyzbroj W2918/122PL
Elektrovyzbroj W2928 Briggs
Elektrovyzbroj KOHLER
Elektrovyzbroj W2949 Honda
Propoj. vodi¢ 3WN 195 35
Propoj. vodi¢ 3 WN 195 36
Kabel baterie 3WK 210 06
Kabel startéru 3WK 210 07
Podlozka 8,4

Svazek vyklapéni 3WN 21003
Svazek vyklapéni KOHLER
Prichodka 11x2

Spina¢ 8006K52N1V2
Spinad zpéat. 443854241802
Krytka 4-D0911

Matice

Tésnici krouzek 14x18x1,5
Pasek stahovaci 100x2,5
Pasek stahovaci 200x3,6

Péasek s pfichytkou PHV-150

Akumulator E-Tech
ET-NH1232R

Sroub M6x20

Podlozka 6,4

Podlozka 6

Matice M6

Prichytka

Prichytka

Tahlo

Podlozka 6,4

Matice M6

Adaptér

Halogenova zarovka 12V/10W
Krouzek 45x2

Péasek s pfichytkou PHV-150
Spinaci skfirika 6900-47

Kli¢ vinil 688-STD

Spina¢ 8006 K46N1T2

Spina€ Reset 8006K35N1V2
Spin.AUT-MAN 8006K26N1V2
Zérovka &.194

Sroub 4x10

Svazek vodi¢i W2925/102
Svazek vodi¢i W2928

Svazek vodi¢i W2939 Kohler
Svazek vodic¢u W2949Honda20
Relé prep. 12V 443811445141
Relé spec. 12V 443811445145

Electrical system

2

Electrical system W2918/122PL
Electrical system W2928 Briggs
Electrical system KOHLER
Electrical system W2949 Honda
Connector 3WN 195 35
Connector 3 WN 195 36

Cable Battery 3WK 210 06
Cable Starter 3WK 210 07
Washer 8,4

Harness Collector Act 3WWN 21003
Harness Collector Act KOHLER
Grommet 11x2

Switch 8006K52N1V2

Switch reverse 443854241802
Cover4-D0911

Nut

Sealing Ring 14x18x1,5

Strap 100x2,5

Strap 200x3,6

Strap PHV-150

Battery E-Tech ET-NH1232R
Bolt M6x20

Washer 6,4

Washer 6

Nut M6

Fastener

Fastener

Draw Rod

Washer 6,4

Nut M6

Adapter

Halogen Bulb

Ring 45x2

Strap PHV-150

Ignition Switch 6900-47

Key, Vinyl 688-STD

Switch 8006 K46N1T2

Switch Reset 8006K35N 1V2
Switch AUT-MAN 8006K26N1V2
Bulb 194

Bolt 4x10

Harness Wire W2925/102
Harness Wire W2928

Harness Wire W2939 Kohler
Harness Wire W2949 Honda 20
Relay switch 12V 443811445141
Relay spec. 12V 443811445145

3

E3751

E3747

E3749

E3750

027874
027881
041811
041812
071695
041776
Y0682

052446
023096
041751
012161
D0642

088082
017941
007644
017962
040967

308992
070805
276700
590025
E3025
D4618
E3024
070805
590025
E3754
644450
050351
017962
041764
566595
041765
041134
041133
041437
426211
E5516
E5508
E5611
E5512
012182
022332

4

W2919/
122

[ G = N

= N NDNDN =2 2 b0 a2 NN

B 2 aaaapNdMNNMNNN

w2929/
122

[ G = N

A A A A a a2 NDNPNNMNDMNMDMMNNMDN=2 31 DN DNN =2 2 b0 =aN-aAa NN a

W2939/
122

1

NN NN =S S R0 2NN A

A R A A A A A A N DNDNNMMDDNDNN A

w2932/
122

NN NN =2 a0 =S NSNS S

B S O G O GO S I T U N Ny

|w2935/
122

NN NN =2 a0 =S NSNS S

B e O G O GO I I T Ul N Ny

|w2949/
122

-

A A A A a a A NN DMNMDMMNNDN=2 315 DNDNN 2 2 b0 =a N N=a A

- o -

-38-




12

123
124
125
125
126
126
127
131
132
133
134
135
136
140
141

Elektrovyzbroj

Podlozka 5,5
Podlozka 5,3
Podlozka 5,5
Sroub M5x16
Sroub M5x16
Matice M5
Podlozka 5,5
Solenoid 424285
Sroub M6x12
Podlozka 6,4
Podlozka 6,4
Matice M6
Prichodka 27x2
Svazek motoru HONDA
Prichodka 27x2

Electrical system

2

Washer 5,5
Washer 5,3
Washer 5,5

Bolt M5x16

Bolt M5x16

Nut M5

Washer 5,5
Solenoid 424285
Bolt M6x12
Washer 6,4
Washer 6,4

Nut M6
Grommet 27x2
Harness Engine HONDA

Grommet 27x2

3

071205
071674
071205
064082
064082
069155
071205
007630
475700
070805
071681
590025
484771
E3651

484771

4

w2919/
122

D W

= N N NN =

w2929/
122

D W

= N N NN =

W2939/
122

w2932/
122

\W2935/
122

w2949/
122

-39-




13. Bezpecnostni stitky

r Operating instructions ¢ Wichtige Hinweise ¢ Instruction d’emploi ¢ Belangrijke aanwijzingen\
Dulezité pokyny

3 i ¢La i De

» Read owner's manual carefully and follow the salovy instructions.
m Lesen Sie die Anleitung und die Sicherheitshinweis:

¢ Pfiprava

Lisez le manuel stobsarvez les agles de sécurité.

s de volg de
Broidte o navod Konauae s bezpecnostni pokyny.

Gonnect he battery: pre-commissioned, maintenance-res & and ready to slat
Schiiefien Sie die Batterie an; si iobslartg.

onecior 1a batierie: el ost prétoa o

Slui de baterikabels aan; de batleri s as vonrqebrulk

Pripojte phpravena k provozu.

Check lr\e engine oil: 2 fitres of SAE30 engine oil.

Vor dom Start 2 Liter SAES0 Motordl sinfullen

Versez 2 ltres d"hulle de qualits SAE30 dand ie carter.

Giet 2 fiter motorolie SAE30 in de carter.

Pred spusténim motoru napliite 2 | motorového oleje SAE30.
Petro : 9 litres lead free, up to 95 octanes.

Tanken Sie bleifreies Benzin 85 bis 95 Oktar

Utilisez de I'essence sans plomb a 85-95 d |nmced octane.
Gebruik Ioodrije benzine met octaangehalte 85 to

NEpIRLE panvovou naars bavolonats bensinem 85 o2 95 oklan.

To s(arhStarHLe démarrage ¢Het starten¢ Spusténi motoru

! The engine will not run unless you are seated.
Nerensan sl Unier dem Sitz st ein Sicherheilschalier.
Asseyez-vous! Un rupleur de securit se lrouve sous e sieg.
Devel Onter do zetsl 2t or sem veiligheidsschakelaar

Posadte se do sedadial Pod sedadiom je bezpeénostni spinat.

Ensuro mower blades re disengagert: red toggle switch on dash.
Mahwerk ausschalten mit dem roten

Débranchez Ja tondeuise au moyen du Boaton rouge de coupe.
genekel het maaldek ult mel do rods schakelaar

Zaci dstroji vypnéte Gervenym spinagem.

Fixtne brake n parking positon or push the pedalsight through.
Bremse feststellen oder das Pedal ganz durchtret
Enclenchez le frein de parking ou pressez a fond 3 pedale.

Zet de handrem op of druk het rempedaal volledig in.
Zatahnéte brzdu nebo prosiapnéte pedal.

Pulthe choke and push the thratle ever nto START position
Choker ziehen oder den Gashebel in Position STAR
Tirez e starter au poussez la g&chets en posiion Start
Trek de choke it of zet de gashendel in de START positie.
Zatahnéte sytié nebo Daku plynu dejte do polohy start

Tumn the key to s
Zoim Station des Molors Zindschissel drehen.
Pour démarrer toumez [a clé de caniact en pasition START.
==  Omde moorte starten draai de contactsleut

Ototte kiicem spinaci skfiriky do polohy spu!tém motoru.

START

To mow ¢ Méhen ¢ La tonte ¢ Het maaien ¢ Seteni

DANGER:  Keep persons & pets well away from the lawn tractor.
Q; GEFAHR:  Niemand darf sich im Arbeitsbereich aufhalte:
DANGER:  Ecartez toute personne du terrain a tondre.
EVAAR : - Laat niemand toe op het te maaien terrein.

NEEEZPECI Nikdo se nesmi zdrzovat v pracovnim prostoru.

g

Catcher must be tightlyclosed to void the safety STOP switch.
en emplying the catcher stop the mower :red loggle swilch.
Der Korb muf fest geschiossen sein : Sicherheittschalter.
Zam Learen des Korbs, Mahwerk absschalten.
Vérifiez que le bac récofteur, arrétez la tondeu:
‘opvangbak moet goed gésioten ziln (velligheldsschakelaar).
Voor da bak leeg te maken, het maaidek uitschakelen.
Zasobnik trévy must byt pevn pipajen; bezpeénostni spinac.
Pro vyprazdnéni zasobniku vypnout Zaci ustroji

@

Always open the thratle flly before engaging the mower blades.
Voligas geben zum Einschalten des Mahwe:

Accélérez a fond pour enclencher la tondeuse.

Volgas geven vaor het inschakelen van het maaidek.

Datpiny plyn pro zapnuti Zaciho dstroji.

@\ﬁ*

DANGER:  Never ride laterally on a slope.
GEFAHR:  Nicht seilich Zum Hang mahen
DANGER s londre paraliciement a la pente.

GEVAAI Nt 21delings op helingen masien.
NEEEZPECI Nikdy nepracovat boéné ke svahu.

To service ¢Wartung+L entretien ¢Het onderhoud ¢ Udriba

Remove the starter key for servicing & cleaning.
Ziinschiussel abziehen zur Wartung ung Reinigung.

Otez la clé de contact pour I'entretien et le netioyage.

De contactsleutel verwideren fijdens onderhoud of réiniging.
Pfed tidrzbou a Zisténim vytahnout kiic ze spinaci skfifiky.

Ensuire mower blades areg disengaged : led toggle switch on the dash.
Mahwerk abschalten mit dem roten Schalte
Débranchez Ia tondeuse au 4 moyen du bnukon rouge de coupe.

Vypnout 3act isiroll Cervonym tacitkem.
Check engine oil leve! : refill with SAE30 quality.
Oistand regelmatig kontroliieren : SAE30 Motord.
Vérifiez régulierement le niveau d’huile : huile SAE30.
Regelmalig het oliepeil nakijken : SAE30 motorolie.
Pravidelné kontrolovat stav oleje: motorovy olej SAE 30.

Check the battery and rachange ; we recommend the OPTIMATE.
Batterie prifen und ggf.laden mit dem OPTIMAT
Controlez et rechargez Ia batterie avec | OPTIM

Batterijspanning controleren en met de OPTI WATEE bijladen.
Konlrolovat bateril; popf. dobit (OPTIMATE).

Check tyre pressure : 1,4 bar front and 1,0 bar rear.

Obeas kontraiovat musiant pheumatk 1.4 varedy - 1.0 vzad,

Check and clean engine air filter regularly.
Den Luftfilter des Motor regelmaig reinigen
Netloyez réguliérement le fitre a air du moteur.
De luchtfiiter van de motor regelmatig reinigen.
Pravideing Gistit ¢istic vzduchu motoru.

Remove caked grass from mower deck & catcher after each use.
Mahwerk und Fangkorb stets perfekt sauber halten

Apres usage, netioyez ba récoltour et dessous da iondeuse,
Wasidok en opvangbak steeds goed reinige

Zaci ustroji a zasobnik travy udrzovat v pervek\ne Gistém stavu.

Mﬁ% @.0

_/

GEFAHR ! Schneidwerkzeug lauft nach

DANGER ! Rotating knives

DANGER ! Couteaux rotatifs

POZOR! Rotujici noze

1 3 Bezpecnostni
Stitky
1 2 2

01
02
03

Stitek bezpe&nostni pokyny
Stitek napis z listy

Stitek stopa

Safety decals and
labels 4

Decal - safety instruction
Decal - legend on mowing deck

Decal - footmark

3 w2919/
122 122

022381 1 1
022556 1 1

w2929/

020853 2 2

W2939/
122

1

w2932/
122

1

\W2935/
122

1

W2949/
122

1

-40-




« ENGINEERING

WISCONSIN Eng. CZ, Vrahovicka 41, 796 02 Prostéjov,

12/2004

Tel: 582 401 915

Fax: 582 330 919
E-mail: info@wisconsineng.cz
www.wisconsineng.cz

- 41 -



